RIGOM

PARTS CATALOG
FOR
RICOH FAX550
( AF2-115V )

<< USA.>>



1. EXTERIOR

—_——————— «

\\| / m ?»D\@WL@@W&
N\ \

g




(]

1. EXTERIOR

No. Part No. Description
1 H0534801 ORIGINAL TRAY - A4
2 H0534800 COPY TRAY - A4
3 H0534829 COPY RETAINER WIRE
4 H0533142 ADJUSTMENT SCREW CAP
5 H0843808 REAR COVER ASS'Y
6 H0843817 NCU COVER
7 H0844102 DECAL - REPLACE PAPER
l8 H0844800 HANDSET CRADLE SUPPORT PLATE]
9 H0863814 UPPER COVER ASS'Y - FAX550
10 H0843806 SUB DOCUMENT TABLE
11 H0533117 INNER COVER - SCANNER : A4
12 H0413156 CLAMPER - SPRING : HOPPER
13 H0533227 SPRING - HOPPER : REAR
14 H0533078 SPRING - HOPPER
15 H0843801 RIGHT COVER
16 H0533138 BASE GUIDE - REAR-RIGHT
17 H0533126 RUBBER FOOT - 20.6x 7.6
18 H0533137 BASE GUIDE - FRONT-RIGHT
19 H0533161 BASE GUIDE - FRONT-LEFT
20 H0543111 NCU FIXING PLATE
21 H0533162 BASE GUIDE - REAR-LEFT
22 H0843800 FRONT COVER
23 H0123628 SPACE ROLLER - LOCKING
24 H0531145 LOCKING ASS’Y
25 H0531150 STEPPED SCREW - LOCKING
26 H0531160 SPRING WIRE - LOCKING
27 H0531144 SPACER - LOCKING
28 H0845314 HARNESS - FRONT/UPPER
29 H0533102 LEFT COVER
[A H0865000 OP-PORT UNIT - FAX550 |
[ B H0815098 TELEPHONE SET |
o H0334806 ALLEN KEY - 2.5
o H0844300 OPERATOR'S MANUAL
o H0844320 FACSIMILE FEATURES MANUAL |
o H0864010 QUICK DIAL SHEET]|

E] 5]

January 10th, 1992

No. Part No. Description
201 035300602 SCREW - M3x 6
202 041300828 TAPPING SCREW - M3x 8
203 059300608 ALLEN SCREW - M3x 6
204 07200050E RETAINING RING - M5
205 07200060E RETAINING RING - M6
206 095130068 PHILIPS SCREW WITH FLAT WASHER M3x 6
207 095130088 PHILIPS SCREW WITH FLAT WASHER M3x 8
208 095140068 PHILIPS SCREW WITH WASHER - M4x 6
209 11050109 CORD KEEP
210 11050115 TIE WRAP - SKB-85
211 H0531174 WASHER M6 - SCNNER UNIT
212 H0541509 WIRE - ADF
[ 213 H0845020 POWER CORD |
| 214 H0815700 TELEPHONE LINE |



Ricoh Technical Service
OP-PORT Unit
MB 1: OP-PORT PCB issued as a spare part
MB 17: Operation panel covers issued as spare parts

Ricoh Technical Service
Quick Dial Sheet
MB 22: Issued

Ricoh Technical Service
Telephone Set
MB 5: Parts catalog correction
MB 36: Vendor change

Ricoh Technical Service
Item 8
MB 36: Vendor change

Ricoh Technical Service
Features Manual
MB 26: Standardized with CF0
MB 38: Standardized with CR0

Ricoh Technical Service
MB 39
Upper Front Cover issued as a service part

Technical Support
MB Multi 1, 2
Handset assembly issued for several models

Technical Support
Power Cord
MB Multi 3: USA - Part standardization

Technical Support
Modular Cord
MB Multi 4: Vendor change


2. ADF/SCANNER




January 10th, 1992

2. ADF/SCANNER
No. Part No. Description No. Part No. Description
1 H0841501 TRAST SCREW 38 H0841104 2ND MIRROR
2 H0841521 SLIDER - RELEASE : ADF 39 H0531104 DUST COVER - 2ND MIRROR
3 H0845018 DOCUMENT SENSOR 40 H0531133 EXPOSURE GLASS
4 H0531545 TRAST SCREW - SPRING 41 H0841113 HOLDER - EXPOSURE GLASS : FRONT
5 H0531523 SPRING - SEPARATION ROLLER 42 H0841114 HOLDER - EXPOSURE GLASS : REAR
6 H0531515 SLIDER - FRICTION 43 H0845204 XENON LAMP STABILIZER - A4
7 H0841502 SPRING - RELEASE : SLIDER 44 H0531153 INSULATING SHEET - Xe.LAMP STABILIZER
8 H0531538 SHAFT - BRACKET : SEPARATION ROLLER 45 H0845014 TX MOTOR
9 H0531514 BRACKET - SEPARATION 46 H0531140 IDLE GEAR - SCANNER
10 H0841500 SEPARATION UNIT 47 H0531126 BELT TENSIONER ROLLER
11 H0411539 SPRING - PRESSURE PLATE : RIGHT 48 H0531137 REDUCTION PULLEY - SCANNER
12 H0531537 PRESSURE PLATE - SEPARATION 49 H0531139 PULLEY - R2 ROLLER
13 H0531529 ADJUSTMENT SCREW - PB 50 H0531163 TIMING BELT - 171
14 H0411537 SHAFT - PRESSURE PLATE : SEPARATION 51 H0531138 PULLEY - R1 ROLLER
15 H0532204 ANTISTATIC BRUSH - A4 52 H0531141 TIMING BELT - 189
16 H0531568 LOCKING - ADF : FRONT 53 H0845012 ELECTROMAGNETIC CLUTCH
17 H0841511 SPRING - LOKING : FRONT 54 H0841111 INNER COVER - ADF CLUTCH
18 H0531569 LOCKING - ADF : REAR 55 H0845315 HARNESS - SBU/FCU
19 H0841512 SPRING - LOKING : REAR 56 H0531111 LENS BLOCK - A4
20 H0531525 PLATE SPRING - PRESSURE ROLLER E [57 H0846008 PCB ASS'Y - SBUJ
21 H0531176 PRESSURE ROLLER 58 H0532165 BRACKET - THERMAL HEAD : REAR
22 H0535205 XENON LAMP - A4 59 H0532166 BRACKET - THERMAL HEAD : CENTER
23 54472681 SNAP RING 60 H0532164 BRACKET - THERMAL HEAD : FRONT
24 H0531600 BUSHING - M6 : CUFE 61 H0845211 THERMAL HEAD - A4 : TOSHIBA
25 H0531575 BUSHING - M6.2 62 H0845316 HARNESS - T.HEAD/PSU
26 H0411527 BOSS - PICK UP 63 H0531148 SPRING - LOCK : SCANNER
27 H0411528 SPRING - FRICTION : PICK UP 64 H0123623 STEPPED SCREW - SCANNER - LEFT
28 H0411525 SLEEVE - PICK UP 65 H0842131 TURN ROLLER - A4
29 H0841507 WHITE MYLAR - A4 66 H0842135 BUSHING - M4
30 H0411563 CUSHION - PICK UP 67 H0532189 ORING - P3
31 H0531570 MYLAR - DOCUMENT STOPPER 68 H0532148 LAVEL - BLACK : SB-4 SENSOR
32 H0411505 PICK UP ROLLER 69 H0532201 SPRING - PRESSURE ROLLER
33 H0531506 IDLE GEAR - PICK UP 70 H0532191 FEED-OUT ROLLER ASS'Y - A4 : UPPER
34 H0411502 ADF FEED ROLLER 71 H0532208 BUSHING - M4
35 H0531108 HOLDER - 2ND MIRROR : REAR 72 H0532129 PLATE SPRING - THERMAL HEAD
36 H0531109 HOLDER - 2ND MIRROR : FRONT 73 H0532177 HARNESS COVER - THERMAL HEAD
37 H0841105 3RD MIRROR 74 H0841103 1ST MIRROR



Ricoh Technical Service
Item 57
MB 8: Part standardization


2. ADF/SCANNER
No. Part No. Description
75 H0531106 HOLDER - 1ST MIRROR : REAR
76 H0531107 HOLDER - 1ST MIRROR : FRONT
77 H0841107 R1 ROLLER
78 H0841108 R2 ROLLER
79 H0531119 ARM - SIDE PLATE : FRONT
80 H0531156 BRACKET ASS'Y - HINGE : ADF
201 031300508 PHILIPS PAN HEAD SCREW - M3x 5
202 05730040E HEXAGON HEADLESS SET SCREW - M3x 4
203 07200020E RETAINING RING - M2
204 07200030E RETAINING RING - M3
205 07200040E RETAINING RING - M4
206 08073005 WASHER - REVERSE GEAR
207 08073035 WASHER - 4.1x 10x 0.5
208 095130058 PHILIPS SCREW WITH FLAT WASHER M3x 5
209 095130068 PHILIPS SCREW WITH FLAT WASHER M3x 6
210 09513008B PHILIPS SCREW WITH FLAT WASHER M3x 8
211 095430068 DOUBLE SENS SCREW - M3x 6
212 09543010B PHILIPS SCREW - M3x 10
213 11050115 TIE WRAP - SKB-85
214 H0411583 WASHER - M5.4x 0.1
215 H0531174 WASHER M6 - SCNNER UNIT
216 H0535306 GROUND WIRE - 120 mm
217 H0535308 GROUND WIRE - BOTTOM-SIDE : REAR
218 H0541509 WIRE - ADF

January 10th, 1992

No.

Part No.

Description



Ricoh Technical Service
MB 20
New ADF components (catalog correction)

Ricoh Technical Service
MB 28
Scanner Release Lever issued


3. PRINTER/ELECTRICAL COMPONENTS




[ o]

3. PRINTER/ELECTRICAL COMPONENTS

No. Part No. Description
1 H0532109 FEED-OUT ROLLER - A4 : LOWER
2 H0532208 BUSHING - M4
3 H0532113 PULLEY - FEED-OUT
4 H0532114 BELT - M2.5 : FEED-OUT
5 H0842101 PLATEN ROLLER - A4
6 H0122113 PULLEY - PLATEN ROLLER - A4
7 54742152 BUSHING - PLATEN ROLLER
8 H0842122 PLATEN GEAR RING
9 H0842116 PLATEN GEAR
10 H0534149 DECAL - CUTTER GUIDE
[11 H0845028 CUTTER ASS'Y - A4]
12 H0532131 GROUND PLATE - FEED-OUT ROLLER
13 H0842121 REDUCTION GEAR RING
14 H0842119 REDUCTION GEAR - 3
15 H0842118 REDUCTION GEAR - 2
16 H0842117 REDUCTION GEAR - 1
[17 H0846005 PCB ASSY - NCU|
18 H0535305 HARNESS - NCU/FCU
19 H0845006 PSUASSY - USA - 115V |
20 H0845015 RX MOTOR
21 H0842140 GROUND PLATE - MOTOR BRACKET
22 H0842143 STEPPED SCREW - RX MOTOR BRACKET
23 H0842142 RUBBER WASHER - M12
24 H0842132 INNER COVER - CUTTER
25 H0842137 SENSOR COVER - FEED OUT
26 H0535016 SENSOR ASS'Y - SB5
27 H0535013 SENSOR ASSYY - SB4
28 H0532155 SHEET - ROLL PAPER : FRONT
29 H0532199 SHEET - PAPER HOLDER : A4
[30 H0866010 PCB ASS'Y - MBU : FAX550]
| 31 H0866000 PCB ASS'Y - FCU : FAX550! | |
32 H0842100 BASE ASS' - PRINTER : A4
33 H0845016 MONITOR SPEAKER ASS'Y
34 H0533220 BRACKET - DOOR SWITCH
35 H0845017 SENSOR ASSYY - SB10
36 H0865010 BATTERY PACK
37 H0842120 BATTERY BRACKET

January 10th, 1992

No. Part No. Description
38 H0533118 BRACKET - COVER : FRONT
39 H0842102 FCU COVER - A4
40 H0532176 COVER - SB-4
41 H0535317 HARNESS - PSU/FCU
201 031200808 PHILIPS SCREW WITH FLAT WASHER M2x 8
202 07200030E RETAINING RING - M3
203 07200040E RETAINING RING - M4
204 07200060E RETAINING RING - M6
205 08073020 SPACER - 4.5mmx 12mmx 1
206 08074009 WASHER - 5.2x 11x 0.3
207 095130068 PHILIPS SCREW WITH FLAT WASHER M3x 6
208 09513008B PHILIPS SCREW WITH FLAT WASHER M3x 8
209 09513012B PHILIPS SCREW WITH FLAT WASHER M3x 12
210 095430068 DOUBLE SENS SCREW - M3x 6
211 09543008B PHILIPS SCREW - M3x 8
212 11050230 CLAMP
213 H0411583 WASHER - M5.4x 0.1
214 H0412137 WASHER - M6.2x M16 : PAPER SW UNIT
215 H0535308 GROUND WIRE - BOTTOM-SIDE : REAR
216 H0535310 GROUND WIRE - BOTTOM-SIDE : FRONT



Ricoh Technical Service
MB 4
Paper Roll Cushion added

Ricoh Technical Service
Item 19
MB 7: Modified to facilitate assembly
MB 16: Zener diode added

Ricoh Technical Service
Item 17
MB 31: Part standardization

Ricoh Technical Service
Item 30
MB 6: Component list correction
MB 15: Various software changes
MB 19: Various software changes
MB 27: Various software changes
MB 30: Various software changes
MB 32: Various software changes

Ricoh Technical Service
Item 31
MB 2: Component list correction
MB 13: Component vendor change
MB 29: Modem capture range widened, PWB changed
C series MB 29: Rx problems when line condition is poor

Ricoh Technical Service
Item 11
RTB 4: Cutter jams


PARTS INDEX



January 10th, 1992

INDEX
Part No. Description Index Part No. Description Index
03120080B PHILIPS SCREW WITH FLAT WASHER M2x 8 3-201 H0122113 PULLEY - PLATEN ROLLER - A4 3-6
031300508 PHILIPS PAN HEAD SCREW - M3x 5 2-201 H0123623 STEPPED SCREW - SCANNER - LEFT 2-64
035300602 SCREW - M3x 6 1-201 H0123628 SPACE ROLLER - LOCKING 1-23
04130082B TAPPING SCREW - M3x 8 1-202 H0334806 ALLEN KEY - 2.5 1- %
05730040E HEXAGON HEADLESS SET SCREW - M3x 4 2-202 H0411502 ADF FEED ROLLER 2-34
059300608 ALLEN SCREW - M3x 6 1-203 H0411505 PICK UP ROLLER 2-32
07200020E RETAINING RING - M2 2-203 H0411525 SLEEVE - PICK UP 2-28
07200030E RETAINING RING - M3 2-204 H0411527 BOSS - PICK UP 2-26
07200030E RETAINING RING - M3 3-202 H0411528 SPRING - FRICTION : PICK UP 2-27
07200040E RETAINING RING - M4 2-205 H0411537 SHAFT - PRESSURE PLATE : SEPARATION 2-14
07200040E RETAINING RING - M4 3-203 H0411539 SPRING - PRESSURE PLATE : RIGHT 2-11
07200050E RETAINING RING - M5 1-204 H0411563 CUSHION - PICK UP 2-30
07200060E RETAINING RING - M6 1-205 H0411583 WASHER - M5.4x 0.1 2-214
07200060E RETAINING RING - M6 3-204 H0411583 WASHER - M5.4x 0.1 3-213
08073005 WASHER - REVERSE GEAR 2-206 H0412137 WASHER - M6.2x M16 : PAPER SW UNIT 3-214
08073020 SPACER - 4.5mmx 12mmx 1 3-205 H0413156 CLAMPER - SPRING : HOPPER 1-12
08073035 WASHER - 4.1x 10x 0.5 2-207 H0531104 DUST COVER - 2ND MIRROR 2-39
08074009 WASHER - 5.2x 11x 0.3 3-206 H0531106 HOLDER - 1ST MIRROR : REAR 2-75
095130058 PHILIPS SCREW WITH FLAT WASHER M3x 5 2-208 H0531107 HOLDER - 1ST MIRROR : FRONT 2-76
095130068 PHILIPS SCREW WITH FLAT WASHER M3x 6 1-206 H0531108 HOLDER - 2ND MIRROR : REAR 2-35
095130068 PHILIPS SCREW WITH FLAT WASHER M3x 6 2-209 H0531109 HOLDER - 2ND MIRROR : FRONT 2-36
095130068 PHILIPS SCREW WITH FLAT WASHER M3x 6 3-207 H0531111 LENS BLOCK - A4 2-56
09513008B PHILIPS SCREW WITH FLAT WASHER M3x 8 1-207 H0531119 ARM - SIDE PLATE : FRONT 2-79
09513008B PHILIPS SCREW WITH FLAT WASHER M3x 8 2-210 H0531126 BELT TENSIONER ROLLER 2-47
09513008B PHILIPS SCREW WITH FLAT WASHER M3x 8 3-208 H0531133 EXPOSURE GLASS 2-40
09513012B PHILIPS SCREW WITH FLAT WASHER M3x 12 3-209 H0531137 REDUCTION PULLEY - SCANNER 2-48
095140068 PHILIPS SCREW WITH WASHER - M4x 6 1-208 H0531138 PULLEY - R1 ROLLER 2-51
095430068 DOUBLE SENS SCREW - M3x 6 2-211 H0531139 PULLEY - R2 ROLLER 2-49
095430068 DOUBLE SENS SCREW - M3x 6 3-210 H0531140 IDLE GEAR - SCANNER 2-46
09543008B PHILIPS SCREW - M3x 8 3-211 H0531141 TIMING BELT - 189 2-52
09543010B PHILIPS SCREW - M3x 10 2-212 H0531144 SPACER - LOCKING 1-27
11050109 CORD KEEP 1-209 H0531145 LOCKING ASS'Y 1- 24
11050115 TIE WRAP - SKB-85 1-210 H0531148 SPRING - LOCK : SCANNER 2-63
11050115 TIE WRAP - SKB-85 2-213 H0531150 STEPPED SCREW - LOCKING 1-25
11050230 CLAMP 3-212 H0531153 INSULATING SHEET - Xe.LAMP STABILIZER 2-44
54472681 SNAP RING 2-23 H0531156 BRACKET ASS'Y - HINGE : ADF 2-80
54742152 BUSHING - PLATEN ROLLER 3-7 H0531160 SPRING WIRE - LOCKING 1-26

Index - 1



January 10th, 1992

INDEX
Part No. Description Index
H0531163 TIMING BELT - 171 2-50
H0531174 WASHER M6 - SCNNER UNIT 1-211
H0531174 WASHER M6 - SCNNER UNIT 2-215
H0531176 PRESSURE ROLLER 2-21
H0531506 IDLE GEAR - PICK UP 2-33
H0531514 BRACKET - SEPARATION 2-9
H0531515 SLIDER - FRICTION 2- 6
H0531523 SPRING - SEPARATION ROLLER 2-5
H0531525 PLATE SPRING - PRESSURE ROLLER 2-20
H0531529 ADJUSTMENT SCREW - PB 2-13
H0531537 PRESSURE PLATE - SEPARATION 2-12
H0531538 SHAFT - BRACKET : SEPARATION ROLLER 2- 8
H0531545 TRAST SCREW - SPRING 24
H0531568 LOCKING - ADF : FRONT 2-16
H0531569 LOCKING - ADF : REAR 2-18
H0531570 MYLAR - DOCUMENT STOPPER 2- 31
H0531575 BUSHING - M6.2 2-25
H0531600 BUSHING - M6 : CUFE 2-24
H0532109 FEED-OUT ROLLER - A4 : LOWER 31
H0532113 PULLEY - FEED-OUT 33
H0532114 BELT - M2.5 : FEED-OUT 34
H0532129 PLATE SPRING - THERMAL HEAD 2-72
H0532131 GROUND PLATE - FEED-OUT ROLLER 3-12
H0532148 LAVEL - BLACK : SB-4 SENSOR 2-68
H0532155 SHEET - ROLL PAPER : FRONT 3-28
H0532164 BRACKET - THERMAL HEAD : FRONT 2-60
H0532165 BRACKET - THERMAL HEAD : REAR 2-58
H0532166 BRACKET - THERMAL HEAD : CENTER 2-59
H0532176 COVER - SB-4 3-40
H0532177 HARNESS COVER - THERMAL HEAD 2-73
H0532189 ORING - P3 2- 67
H0532191 FEED-OUT ROLLER ASS'Y - A4 : UPPER 2-70
H0532199 SHEET - PAPER HOLDER : A4 3-29
H0532201 SPRING - PRESSURE ROLLER 2-69
H0532204 ANTISTATIC BRUSH - A4 2-15
H0532208 BUSHING - M4 2-71
H0532208 BUSHING - M4 32

Part No. Description Index
H0533078 SPRING - HOPPER 1-14
H0533102 LEFT COVER 1-29
H0533117 INNER COVER - SCANNER : A4 1-11
H0533118 BRACKET - COVER : FRONT 3-38
H0533126 RUBBER FOOT - 20.6x 7.6 1-17
H0533137 BASE GUIDE - FRONT-RIGHT 1-18
H0533138 BASE GUIDE - REAR-RIGHT 1-16
H0533142 ADJUSTMENT SCREW CAP 1- 4
H0533161 BASE GUIDE - FRONT-LEFT 1-19
HO0533162 BASE GUIDE - REAR-LEFT 1- 21
H0533220 BRACKET - DOOR SWITCH 3-34
H0533227 SPRING - HOPPER : REAR 1-13
H0534149 DECAL - CUTTER GUIDE 3-10
H0534800 COPY TRAY - A4 1- 2
H0534801 ORIGINAL TRAY - A4 1-1
H0534829 COPY RETAINER WIRE 1- 3
H0535013 SENSOR ASS'Y - SB4 3-27
H0535016 SENSOR ASS'Y - SB5 3-26
H0535205 XENON LAMP - A4 2-22
H0535305 HARNESS - NCU/FCU 3-18
H0535306 GROUND WIRE - 120 mm 2-216
H0535308 GROUND WIRE - BOTTOM-SIDE : REAR 2-217
H0535308 GROUND WIRE - BOTTOM-SIDE : REAR 3-215
H0535310 GROUND WIRE - BOTTOM-SIDE : FRONT 3-216
H0535317 HARNESS - PSU/FCU 3- 41
H0541509 WIRE - ADF 1-212
H0541509 WIRE - ADF 2-218
H0543111 NCU FIXING PLATE 1-20
H0815098 TELEPHONE SET 1- B
H0815700 TELEPHONE LINE 1-214
H0841103 1ST MIRROR 2-74
H0841104 2ND MIRROR 2-38
H0841105 3RD MIRROR 2-37
H0841107 R1 ROLLER 2-77
H0841108 R2 ROLLER 2-78
H0841111 INNER COVER - ADF CLUTCH 2-54
H0841113 HOLDER - EXPOSURE GLASS : FRONT 2- 41

Index - 2




January 10th, 1992

INDEX
Part No. Description Index
H0841114 HOLDER - EXPOSURE GLASS : REAR 2-42
H0841500 SEPARATION UNIT 2-10
H0841501 TRAST SCREW 2- 1
H0841502 SPRING - RELEASE : SLIDER 2-7
H0841507 WHITE MYLAR - A4 2-29
H0841511 SPRING - LOKING : FRONT 2-17
H0841512 SPRING - LOKING : REAR 2-19
H0841521 SLIDER - RELEASE : ADF 2-2
H0842100 BASE ASS'Y - PRINTER : A4 3-32
H0842101 PLATEN ROLLER - A4 35
H0842102 FCU COVER - A4 3-39
H0842116 PLATEN GEAR 39
H0842117 REDUCTION GEAR - 1 3-16
H0842118 REDUCTION GEAR - 2 3-15
H0842119 REDUCTION GEAR - 3 3-14
H0842120 BATTERY BRACKET 3-37
H0842121 REDUCTION GEAR RING 3-13
H0842122 PLATEN GEAR RING 3-8
H0842131 TURN ROLLER - A4 2-65
H0842132 INNER COVER - CUTTER 3-24
H0842135 BUSHING - M4 2-66
H0842137 SENSOR COVER - FEED OUT 3-25
H0842140 GROUND PLATE - MOTOR BRACKET 3-21
H0842142 RUBBER WASHER - M12 3-23
H0842143 STEPPED SCREW - RX MOTOR BRACKET 3-22
H0843800 FRONT COVER 1-22
H0843801 RIGHT COVER 1-15
H0843806 SUB DOCUMENT TABLE 1-10
H0843808 REAR COVER ASS'Y 1- 5
H0843817 NCU COVER 1- 6
H0844102 DECAL - REPLACE PAPER 1- 7
H0844300 OPERATOR'S MANUAL -
H0844320 FACSIMILE FEATURES MANUAL -k
H0844800 HANDSET CRADLE SUPPORT PLATE 1- 8
H0845006 PSU ASSY - USA : 115V 3-19
H0845012 ELECTROMAGNETIC CLUTCH 2-53
H0845014 TX MOTOR 2-45

Part No. Description Index
H0845015 RX MOTOR 3-20
H0845016 MONITOR SPEAKER ASS'Y 3-33
H0845017 SENSOR ASS'Y - SB10 3-35
H0845018 DOCUMENT SENSOR 2- 3
H0845020 POWER CORD 1-213
H0845028 CUTTER ASSYY - A4 3-11
H0845204 XENON LAMP STABILIZER - A4 2-43
H0845211 THERMAL HEAD - A4 : TOSHIBA 2-61
H0845314 HARNESS - FRONT/UPPER 1-28
H0845315 HARNESS - SBU/FCU 2-55
H0845316 HARNESS - T.HEAD/PSU 2-62
H0846005 PCB ASS'Y - NCU 3-17
H0846008 PCB ASS'Y - SBU 2-57
H0863814 UPPER COVER ASS'Y - FAX550 1- 9
H0864010 QUICK DIAL SHEET .
H0865000 OP-PORT UNIT - FAX550 1- A
H0865010 BATTERY PACK 3-36
H0866000 PCB ASS'Y - FCU : FAX550 3-31
H0866010 PCB ASS'Y - MBU : FAX550 3-30

Index -3



